

2019-04-16

Certificate No 6248

Great Britain

Certificate of Analysis according to DIN 55350-18-4.2.2

Jordapon® SCI

91KG Fibre drums

Purchase Order/Customer Product#
190991

Material	50508968
Order	3015612392 000010
Delivery	3191684678 000010
Lot	PAC1822681
Lot/Qty	91.000 KG
Total	91.000 KG
Transport	OL03BR

Characteristic/Method	UOM	Result	Specification
Active Ingredient Content	Weight %	86.2	min. 82.0
Color, APHA - 5% in 30/70 n-Pr		13	max. 40
White to off white Flakes or Chips		Pass	
Free Fatty Acid	Weight %	9.90	max. 13.00
pH, 10% Solution @ 35 C		5.7	4.0 - 6.0
NEXT INSPECTION DATE		05/10/2020	

Manufacturing Date: 11.05.2018

THIS CERTIFICATE OF ANALYSIS HAS BEEN PRODUCED ELECTRONICALLY
AND IS VALID WITHOUT A SIGNATURE.